
City of Ormond Beach 
Memorandum 

 
To:  Honorable Mayor Kelley and City Commissioners 
 
From: Joyce Shanahan, City Manager 
 
Subject: Weekly Report 
 
Date: June 17, 2011 
 
 
This is a weekly staff report that is used as a management tool that I thought you might find 
helpful.  The departments are listed in alphabetical order. 
 

City Manager 
Reviewed and prepared with staff as follows: 
 Held weekly staff meeting with Directors 
 Met with Assistant City Manager, HR Director and Finance Director on employee 

responsibilities and positions. 
 Held final operating budget meeting with Utilities Division 
 Bi-weekly meetings with Fire Chief, Planning Director and Economic Development 

[...]
 Water Plant 4 Log Virus Inactivation - Awaiting findings from Volusia County Health 
Department (VCHD) to the City’s response to Request for Additional Information (RAI) 
concerning the engineering report. 

 Concentrate Disposal Study – Presently, the amount of water that can be produced using 
reverse osmosis at the water plant is limited by the quantity of concentrate that can be 
mixed by the reclaimed water production at the wastewater plant without exceeding 
conductivity limits established by FDEP. A revised proposal was requested from Quentin 
L. Hampton (QLH) to revise the monitoring location for conductivity from the plant to the 
reuse storage tank to offer more operational flexibility for reuse production realized at the 
wastewater plant and add chemical addition to the reuse main to control snail growth. A 
second proposal was requested from McKim and Creed to determine optimized 
configuration and proposed modifications to the Division Avenue well field raw water 
piping so it is effectively routed to the low pressure reverse osmosis process at the water 
plant and properly metered.   

 Cross Connection Control (CCC) Program Management Services: Developing final CCC 
plan, ordinance and manual updates to meet current state regulations. Adjustments 
proposed to Operations Budget for next phase of program funding. 

 Airport Road Force Main Extension – Project includes force main up sizing and 
conversion to reuse transmission for serving wastewater and alternative water supply 
irrigation needs for the Breakaway Trails and Hunter’s Ridge areas. Contractor 
prequalification is presently advertised and addendum being prepared for interested 
proposers. Met with QLH regarding relocation of the River Oaks subdivision force main 
and pigging vault based on comparison of contract schedules. Easements forthcoming 
for CC consideration for a portion of the project corridor.   

 Fire Hydrant Replacement Program – A City Commission memo and packet is being 
reviewed by Legal for contract award to R&M Service Solutions for $160,791.06 for the 6-
21-11 CC meeting. A bid protest was received from DMD because the low bidder did not 
charge for Maintenance of Traffic or surface restoration. A response was prepared by 
Purchasing Coordinator and forwarded to protesting company indicating the protest was 
not warranted. Bid award is continuing as requested by staff.  

 Ormond Beach Wastewater Treatment Plant Rehabilitation Project – Preparation of 
Change Order #2 pending outcome of pump acceptance activities.  The station is 
presently partially in service as a 2 vaned impeller having 5-1/4 inch solids handling 
capability is presently being tested under the manufacturer’s direction.  Test results since 
Tuesday, June 14th, illustrate a significant improvement with passing rags and debris as 
compared to original impeller setup. Consultant is continuing control program updates. 
Pumps 1 and 3 also being reinstalled with a 2 vane impeller configuration this week. 
Anticipating that reliability status will be given by team early next week for the contractor 
to begin relocation of bypass piping associated with expansion project underway. 
Previous bypass pumping systems remain at the facility until a revised pump system is 
deemed to be successfully operating.   

 Ormond Beach Wastewater Treatment Plant Expansion – Contractor continues to 
proceed with construction of Clarifier 4. Contractor continues to make good progress on 
project. Delays resulting from inability to perform piping relocation work as current bypass 
and IPS pump concerns are anticipated to be discontinued early next week. Contractor 
prepared alternate IPS bypass option proposal for city consideration to assist 
minimization of delays. The cost for this option is $85,000. This may or may not be 
necessary dependent upon results of upcoming IPS pump start scheduled for next week. 
Reviewed the change order proposal for troughs instead of scum boxes at all of the 
clarifiers. Cost for the change order will be reduced by over $30,000 if a scum box is 
installed in the new clarifier and scum troughs are used instead of scum boxes in the 
existing clarifiers. This lower cost option is acceptable to Utilities staff.  



Honorable Mayor and City Commissioners 
June 17, 2011 
Page 22 
 
 

 Lift Station Repair and Replacement Project - Asphalt work is essentially completed. 
Electrical work is being performed at Lift Station OM 

 Rima Ridge Wells – The Operation and Maintenance manual was reviewed by staff and 
comments were sent to the Engineering Division. Substantial completion meeting 
scheduled for next week. 

 Tiffany Circle Water Main Replacement – Shop drawings were received for review. The 
notice to proceed will be issued after J.D. Weber Construction Company establishes a 
schedule with the directional drilling subcontractor.  

 Town Square and Lift Station 4M1 Rehabilitation – A draft set of plans was received from 
the Engineering Division for review.  

 Water Plant Aerator Rehabilitation – A City Commission packet is being reviewed for 
inclusion on future agenda for a sole source award to the original manufacturer, DeLoach 
Industries, Inc.   

 Water Plant SCADA – A City Commission meeting memorandum recommending that 
McKim and Creed Engineers do an inventory of existing equipment to determine its 
capabilities for data collection and control for the plant, wells and lift stations was 
prepared. The memo is being reviewed prior to submittal to the legal department.  

 SPRC – Received water and wastewater permits for Tire Kingdom. Received updated 
Industrial Use Survey and updated plans for Energizer water process project. City to 
obtain 3 quotes for contractor supported meter installation activities. Randy’s Auto Body 
met with staff for site improvements. Cardinal Life Guard Station revised plans received 
for review.  

 Public Works Utilities staff collaborating with engineering for repair methods and 
proposals for sewer and storm piping cracking discovered at SR40 and Halifax Ave. 

 
 Water Distribution 

 Exchanged 19 water meters, installed 2 new water services 
 Responded to or repaired 12 water service leaks 
 Flushed 8 cloudy water complaints, and assisted 3 customers with miscellaneous water 

issues  
 Replaced 6 water services, and 16 meter boxes/lids 
 Responded to 5 low pressure complaints 
 Repaired a 2” water main break at the intersection of John Anderson Dr and Brendale Dr  
 Tested 2 ea. 2” and 1 ea. 6” water meters on the high user list, scheduled 2 meters for 

testing 
 Tested 10 and installed 4 city owned backflow preventers serving irrigation in South 40 

subdivision. 
 Performed inspections and maintenance on 37  fire hydrants in the Fiesta Heights, 

Winding Woods, Breakaway Trails subdivisions, also located valves and performed two 
mock shut downs prior to fire hydrant replacement on N. Beach St and Vining Court 

 Flushing: The Trails Subdivision, Bridget Ter, Longwood Dr, John Anderson, N. Beach St 
 Inspected SR40 / Tomoka River crossing, cleared brush and cut down trees growing 

between pipes. Found one leak at a coupling, will replace bolts and stop leak. 
 Rescinded the boil water for Bridget Ter 
 Cleaned and organize all storage bays 
 

 Water Treatment 
 Delivered 43.464 million gallons for week of June 12 (6.209 MGD) 
 Backwashed 12 filters for a total of 531,000 gallons backwash water. 
 Produced and hauled 81 wet tons of dewatered sludge.  
 Operated north & south plant generators for routine PM. 
 Activated Breakaway Trails Potable Water Interconnect a couple of times this week due 

to irrigation use exceeding capacity of raw water supply. 
 



Honorable Mayor and City Commissioners 
June 17, 2011 
Page 23 
 
 
 Waste Water Collection - Reuse 

 Crews responded to seven trouble calls out west Breakaway/Hunter’s Ridge area and 
two in town. 

 Televised six sewer laterals, root controlled five sewer laterals and cleaned eight sewer 
laterals. 

 Cleaned reclaimed filter at Tomoka Oaks Golf Course. 
 Crews repaired 6” force main and 8” gravity sewer main at Santa Lucia Ave. intersection 

with N. Beach St. due to Volusia county drainage replacement project. 
 Crew from P&S Paving picked up new rings and covers for replacement of old rings & 

covers on E. Granada Blvd. paving project. 
 Found clean out at 195 W. Granada Blvd.  
 Open force main valves to Influent Pump Station and shut down bypass to WWTP for 

Cen-State for start up for testing of new impeller on pump #2.  
 Crew located and cleaned out twenty seven sewer valves in Breakaway Trails phase I & 

II. 
 Checked irrigation system at Breakaway and Hunter’s Ridge. Still running short on water. 

Inspected and cleaned pond filter. (Stormwater pond source water not available due to 
lack of rainfall)  

 Cleaned all building and fueled all equipment for the weekend. 
 

 Waste Water Treatment 
 Domestic and Industrial Wastewater flow was 28.00 Million Gallons. 
 Produced 26.48 Million Gallons of Reuse. 
 Produced 1.52 Million Gallons of Surface Water Discharge. 
 Influent flows average for week @ 4.00 MGD, plant designed for 6 MGD 
 Hauled tons of sludge 122.50 (14%-18% Solids). 
 Chronic Bioassay samples were sent to the contract laboratory for testing. 
 Annual Reuse Analysis Report was submitted to FDEP. 
 Influent Pumping Station – current week IPS has been placed in partial operation with 

new impeller installation. Operations assisting consultant and contractor crew with pump 
control setting results 

 Operations support provided for contractor activities at plant site associated with Phase 1 
and Phase 2 WWTP Rehabilitation Project. 

 
 Utilities Maintenance Division  

Water Plant - Well Fields - Booster Stations 
 Pulled the #2 disc flow pump for rebuild.  
 Pulled the #2 exhaust fan of the roof of the R.O. building for repair  
 Installed the wafer check valve at Hull Road ball field irrigation pump #2, also replaced 

leaking pump seal. All work requested by Ballfield Maintenance for Utilities Maintenance 
assistance completed at complex. 

 Installed new V belts on the Hypochlorite generator blowers. 
 Installed VFD on Centrifuge at Water Plant. 
 Delivered equipment to Fleet for routine service 
 Assisted Wastewater Treatment maintenance techs with temporary wiring of second post 

anoxic mixer after underground wiring failure. 
 Repaired leak on the water softener for the chlorine generator  
 Worked on the Maintenance office painting. 
 Performed PM’s to Rima, Division, SR 40 and Hudson Well fields.  
 Performed PM’s to LPRO and Lime Softening Plant equipment. 
 Performed Booster Station PM’s. 
 
Wastewater Plant – Lift Stations – Reuse System 
 Deliver equipment to Fleet for scheduled maintenance 



Honorable Mayor and City Commissioners 
June 17, 2011 
Page 24 
 
 

 Deliver Collections division sewer cleaner to Central Hydraulics for repair  
 Replaced davit cranes & hand operated winches near sand filters with inventory cranes & 

electric winches per request from Operations 
 R.A.S. pump #1 and #3 – adjusted pump packing as needed 
 Chlorine Dosage Meter – replaced foot valve at suction pipe 
 Break Away Trails reuse pumping station - 50HP motor had failed and blew a 400 amp 

fuse. Replaced fuse - began motor removal activities  
 SCADA Repair to 6 liftstations.  
 Checked BAT and Shadow Crossings reuse wells, all running good. 
 Assisted contractors with plant rehab activities 
 Assisted operations staff cleaning tele-valves on clarifiers. 
 Performed PM Service to all plant equipment. 
 Deragged 4 submersible aerators. 
 Monthly PM’s to 23 liftstations (cleaned and deodorized) also continuing with monthly 

valve exercise program. 
 Annual PM’s at 3stations( Pull pumps, etc) 
 Utilities Division completed 85 work orders as reported in MP2 computerized 

maintenance management system, of which 55 were PM work requests and 30 were 
repair work orders. 

 


